
 

  

 

Aalborg Universitet

Do drinking water plants retain microplastics?

An exploratory study using Raman micro-spectroscopy

Maurizi, Luca; Iordachescu, Lucian; Kirstein, Inga Vanessa; Nielsen, Asbjørn H.; Vollertsen,
Jes
Published in:
Heliyon

DOI (link to publication from Publisher):
10.1016/j.heliyon.2023.e17113

Creative Commons License
CC BY 4.0

Publication date:
2023

Document Version
Publisher's PDF, also known as Version of record

Link to publication from Aalborg University

Citation for published version (APA):
Maurizi, L., Iordachescu, L., Kirstein, I. V., Nielsen, A. H., & Vollertsen, J. (2023). Do drinking water plants retain
microplastics? An exploratory study using Raman micro-spectroscopy. Heliyon, 9(6), [e17113].
https://doi.org/10.1016/j.heliyon.2023.e17113

General rights
Copyright and moral rights for the publications made accessible in the public portal are retained by the authors and/or other copyright owners
and it is a condition of accessing publications that users recognise and abide by the legal requirements associated with these rights.

            - Users may download and print one copy of any publication from the public portal for the purpose of private study or research.
            - You may not further distribute the material or use it for any profit-making activity or commercial gain
            - You may freely distribute the URL identifying the publication in the public portal -
Take down policy
If you believe that this document breaches copyright please contact us at vbn@aub.aau.dk providing details, and we will remove access to
the work immediately and investigate your claim.

Downloaded from vbn.aau.dk on: September 08, 2023

https://doi.org/10.1016/j.heliyon.2023.e17113
https://vbn.aau.dk/en/publications/384c5518-795e-4fee-af43-001cee253651
https://doi.org/10.1016/j.heliyon.2023.e17113


Heliyon 9 (2023) e17113

Available online 9 June 2023
2405-8440/© 2023 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license
(http://creativecommons.org/licenses/by/4.0/).

Do drinking water plants retain microplastics? An exploratory 
study using Raman micro-spectroscopy☆ 

Luca Maurizi a,*, Lucian Iordachescu a, Inga V. Kirstein b, Asbjørn H. Nielsen a, 
Jes Vollertsen a 

a Department of the Built Environment, Aalborg University, Thomas Manns Vej 23, 9220, Aalborg, Denmark 
b Alfred-Wegener-Institute Helmholtz Centre for Polar and Marine Research, Biologische Anstalt Helgoland, Helgoland, Germany   

A R T I C L E  I N F O   

Keywords: 
Microplastics 
Nanoplastics 
Raman micro-spectroscopy 
Drinking water 
Water quality 
Plastic pollution 

A B S T R A C T   

The retainment of microplastics (MPs) down to 1 μm by a Danish drinking water plant fed with 
groundwater was quantified using Raman micro-spectroscopy (μRaman). The inlet and outlet 
were sampled in parallel triplicates over five consecutive days of normal activity. For each 
triplicate, approximately 1 m3 of drinking water was filtered with a custom-made device 
employing 1 μm steel filters. The MP abundance was expressed as MP counts per liter (N/L) and 
MP mass per liter (pg/L), the latter being estimated from the morphological parameters provided 
by the μRaman analysis. Hence the treated water held on average 1.4 MP counts/L, corresponding 
to 4 pg/L. The raw water entering the sand filters held a higher MP abundance, and the overall 
efficiency of the treatment was 43.2% in terms of MP counts and 75.1% in terms of MP mass. The 
reason for the difference between count-based and mass-based efficiencies was that 1–5 μm MP 
were retained to a significantly lower degree than larger ones. Above 10 μm, 79.6% of all MPs 
were retained by the filters, while the efficiency was only 41.1% below 5 μm. The MP retainment 
was highly variable between measurements, showing an overall decreasing tendency over the 
investigated period. Therefore, the plastic elements of the plant (valves, sealing components, etc.) 
likely released small-sized MPs due to the mechanical stress experienced during the treatment. 
The sub-micron fraction (0.45–1 μm) of the samples was also qualitatively explored, showing that 
nanoplastics (NPs) were present and that at least part hereof could be detected by μRaman.   

1. Introduction 

Humans are exposed to microplastics (MPs) and nanoplastics (NPs) with consequences still unclear [1]. Contact with MPs and NPs 
may happen via pathways such as air [2], water [3], and food [4]. Consequently, the human organism is continuously subjected to 
plastic fragments below the millimetric size [5], which, for example, has been confirmed by analyzing human stool and placentas ([6, 
7]). 

By implicit yet unofficial convention, plastic particles smaller than 1 μm have been termed nanoplastics [8], while microplastics span 
between 1 μm and 5 mm in size. This categorization was also followed in the present paper. The MP category may be further divided 
into “large microplastics” (above 1 mm) and “small microplastics” (below 1 mm) [9], as well as “primary microplastics” (purposely 

☆ Luca Maurizi reports financial support was provided by European Commission. 
* Corresponding author. 

E-mail address: lucam@build.aau.dk (L. Maurizi).  

Contents lists available at ScienceDirect 

Heliyon 

journal homepage: www.cell.com/heliyon 

https://doi.org/10.1016/j.heliyon.2023.e17113 
Received 25 May 2023; Received in revised form 6 June 2023; Accepted 7 June 2023   

mailto:lucam@build.aau.dk
www.sciencedirect.com/science/journal/24058440
https://www.cell.com/heliyon
https://doi.org/10.1016/j.heliyon.2023.e17113
https://doi.org/10.1016/j.heliyon.2023.e17113
https://doi.org/10.1016/j.heliyon.2023.e17113
http://creativecommons.org/licenses/by/4.0/


Heliyon 9 (2023) e17113

2

added to cosmetics and personal-care products) and “secondary microplastics” (produced by plastic objects breaking down in the 
environment) [10]. 

A report published by the World Health Organization (WHO) in 2019 claimed that there is no evidence that MPs in drinking water 
could be harmful to humans [11]. However, the same report stressed the lack of a comprehensive overview of MP and NP occurrence in 
drinking water plants and urban water networks. At the same time, a growing number of studies have pointed out that MPs and NPs can 
have a wide range of biological effects [12] on plants [13] and animals [14] in their habitats. Although most of the studies published so 
far address marine species as models for MP and NP toxicity, a cautionary approach would suggest also studying the exposure of 
humans [15]. In general, MPs and NPs are believed to increase their toxicity as they get smaller ([16,17]), probably due to trans-
location across biological membranes such as intestines and accumulation in tissue [18]. Different exposure routes for humans are 
possible, drinking water being one of them [19]. As a response to this, the European Union has recently put microplastics on their 
watch list for the quality of water intended for human consumption [20]. 

Drinking water can be distinguished according to its source, namely groundwater and surface water [21]. The MP analysis may be 
conducted either on the raw water ([22–24]), after the water treatment, or at the inlet and outlet of a waterworks ([25–27]). The latter 
also enables estimating the plant’s removal efficiency for MPs within a certain size range. Generally implementing more treatment 
steps improves the MP removal [28], hence drinking water plants equipped only with coagulation-flocculation-sedimentation (CFS) 
and sand filtration tend to show rather low MP retainment efficiency (~40%) [28]. In contrast, more advanced waterworks with 
CFS-sand filtration-ozonation-granular active carbon (GAC) filtration can reach ~80% of MP removal [28]. The performance of each 
treatment step seems influenced by the size, shape, polymer type, surface electric charge of the MPs in the raw water, and, additionally, 
by the chemicals employed in the treatment. For CFS, the choice of polyaluminium chloride (PACl) as coagulant has led to higher MP 
removal than ferric chloride (FeCl3⋅6H2O) in laboratory-scale tests [29], probably thanks to stronger electrostatic interactions between 
the MPs and coagulant flocs. While fibres are reportedly better retained than fragments in CFS [30], the role of MP size is still under 
debate, as the literature provides contrasting findings. After CFS, media filtration is normally performed, however, the MP retainment 
reached in this step depends on the media employed. [31] saw that 5–10 μm MP can elude sand filters, therefore additional treatments 
should be implemented after sand filtration. GAC seems a valid complement to sand filtration and has been shown to remove up to 61% 
of the residual MPs in the water, despite losing efficiency for fibrous shapes [32]. Transport, attachment, and detachment are the main 
mechanisms involved in media filtration of particles [33], and, according to granular media filtration theories, particles close to 1 μm 
exhibit the minimum net transport efficiency [34]. However, dedicated studies on the effect of different porous media filtration 
conditions on MP removal lack, hence only indirect insights can be drawn from past works. Besides CFS and porous media filtration, 
the impact of ozonation on MP removal was also investigated [32]. After the ozonation step, the MP concentration slightly increased, 
possibly because of the breakdown of larger MPs into smaller particles. 

The most widely employed spectroscopic methods for environmental MP analysis are Fourier-Transform Infrared micro- 
spectroscopy (μFTIR) and Raman micro-spectroscopy (μRaman). Schymanski et al. [35] underlined the urgent need for improving 
harmonization and reproducibility among the protocols based on these techniques. A plea similar to that of [35] was expressed by 
Kirstein et al. [36], regarding MP toxicology assessment and MP quantification in drinking water. 

The aim of this work is to assess whether and to what extent a drinking water plant fed by groundwater can retain MPs down to 1 
μm, preventing them to reach the distribution network. Despite being a more protected environment than surface waters, groundwater 
sources can indeed also be affected by MP pollution [37]. The study assesses the MP retainment by comparing two MP parameters: 
counts and mass, the latter being estimated from the morphological data provided by the μRaman analysis. Currently, mass estimation 
of MPs and NPs is mostly performed with Pyr-GC/MS [38], which provides quantitatively accurate results. However, it does not 
provide information about particle size distribution and morphology. In addition, its quantification limit is roughly in the order of 1 μg 
per sample and polymer type, of course depending on the polymer to be quantified and the instrumentation used. The mass of small 
(<10 μm) MPs and NPs in a drinking water sample may however be orders of magnitude below such a detection limit. There is 
therefore a need for an analytical method capable of providing more information on small MPs and NPs, their chemical identity, size, 
abundance as well as mass in a reasonable time and within one analytical run. 

2. Materials and methods 

2.1. Drinking water sampling 

The investigated plant produces approximately 500,000 m3/year of drinking water and it is located in North Jutland. The raw 
water is extracted from a limestone aquifer (4 wells with screens 72–92 m below ground) using submersible pumps and treated through 
aeration and rapid sand filtration (see also Supplementary Information, Fig. S1). The closed environment of the aquifer is not affected 
by seasonal variations, having an age of many years. From the wells, the water is conveyed approximately 800 m in high-density poly- 
ethylene (HDPE) pipes to the waterworks, whereafter it is transported in steel pipes between the individual process steps of the facility. 
Before being sent to the water distribution network, the treated water is stored in two stainless steel tanks of 110 m3 each (daytime 
retention time 2–3 h). 

Two custom made devices were employed on Series 1 of the facility, which operates symmetrically. Each device had 4 parallel flow 
lines holding 1 μm sintered steel filters (Mesh Masters, The Netherlands) of 46 mm diameter. One device was placed at the inlet before 
the sand filters and one at the outlet after the storage tanks. The sampling devices were connected at the sampling points by flexible 

L. Maurizi et al.                                                                                                                                                                                                        



Heliyon 9 (2023) e17113

3

steel pipes and the plant was sampled daily between the 27th of September and the 1st of October 2021 (9 a.m.–2 p.m.). Approx. 1 m3 

of drinking water was filtered on each of the parallel operated filters along the first three flow lines of the two devices [39]. Inlet and 
outlet were sampled in parallel, resulting in a total of 5 inlet and 5 outlet samples collected in triplicate (n = 30). A flowmeter mounted 
at the outlet of each flow line measured the filtered volume for each filter. At the beginning of each sampling, the flow per line was 
adjusted to approximately 3 L/min. 

Field blanks were collected in parallel with the drinking water samples by equipping the fourth flow line of each device with two 
filter holders coupled in series. The first held a muffled 0.7 μm glass fibre membrane (Th. Geyer GmbH, Germany), and the second a 1 
μm sintered steel filter. The glass-fibre membrane served as a pre-filter to sample the drinking water matrix while excluding the MPs 
above 0.7 μm [39]. For each field blank, the filtered volume was recorded by a flowmeter at the outlet of the flowline, and the average 
flow was adjusted to 3 L/min. Contamination occurs during the preparation stage of the filters and during the analysis, but not during 
the sampling itself, where the filter is isolated from the surroundings. Consequently, the degree of contamination of a field blank is 
independent of the sampled volume, and it was chosen to filter approx. 20 L for each field blank (n = 10). After the sampling, the steel 
filters of the drinking water samples and the field blanks were stored in Petri dishes prior to the sample preparation. Further details on 
the sampling device are given in Supplementary Information. 

2.2. Preparation of recovery samples 

Standard plastic fragments (poly-ethylene 45–100 μm, poly-styrene 10–40 μm, and poly-ethylene terephthalate 10–40 μm, 
GoodFellow Corp., USA) were chosen to provide a recovery assessment comparable with data commonly reported in the literature. The 
particles were added to three clean beakers with 5 mL Milli-Q water (Type 1 ultrapure water, 18.2 MΩ cm) (Purelab Ultra Elga, UK) 
and counted with a FlowCam (Yokogawa Fluid Imaging Technologies, Inc., USA). The three suspensions with a known amount of each 
MP standard were filtered through a 1 μm sintered steel filter each with a vacuum filtration system. The so-enriched filters were placed 
in one of the sampling devices used at the waterworks. Similar to what was done with the field blanks, a filter holder with a muffled 0.7 
μm glass fibre membrane was placed before each enriched steel filter and 1 m3 of tap water was filtered through each flow line. The 
purpose of this procedure was to reproduce the sampling conditions without adding further MP above 0.7 μm to the recovery samples. 
The flow was adjusted to approximately 3 L/min per flow line. Finally, the enriched steel filters were stored in Petri dishes prior to 
sample preparation. 

2.3. Contamination prevention 

The steel filters were sonicated in Milli-Q water (18.2 MΩ cm), dried at 50 ◦C in an oven, and stored in muffled Petri dishes in a 
laminar flow bench before use. All chemicals were filtered through muffled 0.7 μm glass fibre membranes. All glassware was muffled at 